

Policy and Procedure

PHARMACY PRIOR AUTHORIZATION AND STEP THERAPY POLICY AND CRITERIA ORPTCOTH021M.0226	MISCELLANEOUS PRODUCTS MEDICALLY INFUSED THERAPEUTIC IMMUNOMODULATORS (TIMs) See Table 1 for Applicable Medications
Effective Date: 3/1/2026	Review/Revised Date: 01/17, 02/17, 03/17, 09/17, 01/17, 03/18, 05/18, 11/18, 01/19, 03/19, 09/19, 12/19, 01/20, 04/20, 09/20, 05/21, 07/21, 9/21, 11/21, 05/22, 08/22, 09/23, 02/24, 05/24, 09/24, 11/24, 05/25, 08/25, 11/25, 02/26 (snm)
Original Effective Date: 02/17	P&T Committee Meeting Date: 02/17, 02/17(cv), 03/17(cv), 04/17, 02/18, 03/18 (cv), 06/18, 12/18, 02/19, 04/19, 06/19, 10/19, 12/19 (cv), 02/20, 06/20, 10/20, 10/20 (off-cycle), 06/21, 08/21, 10/21, 10/21 (CV), 12/21, 06/22, 08/22, 10/22, 10/23, 02/24, 06/24, 10/24, 12/24, 06/25, 10/25, 11/25 (cv), 12/25, 02/26
Approved by: Oregon Region Pharmacy and Therapeutics Committee	

SCOPE:

Providence Health Plan and Providence Health Assurance as applicable (referred to individually as “Company” and collectively as “Companies”).

APPLIES TO:

Medicare Part B

POLICY CRITERIA:

COVERED USES:

All Food and Drug Administration (FDA)-approved indications not otherwise excluded from the benefit. Drug Compendia supported indications may be covered.

REQUIRED MEDICAL INFORMATION:

1. For **all requests**, the patient must have an FDA labeled indication for the requested product or use to treat the indication is supported in drug compendia (e.g., the American Hospital Formulary Service-Drug Information (AHFS-DI) or Truven Health Analytics’ DRUGDEX System). Exception: biosimilar products may be covered for all FDA-approved indications that the innovator product has been granted
AND
2. Dosing and frequency are in accordance with FDA labeling
AND
3. The requested product will not be given concurrently with another therapeutic immunomodulator (TIM) product unless there is no product which covers all indications
AND
4. For patients not established on the requested TIMs product (new starts), requests for non-preferred products will require inadequate response, intolerance, or FDA-labeled contraindication to all the preferred products as outlined below in addition to any indication-specific criteria, if applicable.

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

Accepted contraindications include contraindications listed in the package insert or an allergic reaction to an ingredient found only in the preferred product(s)

- a. Non-preferred infliximab products will require inadequate response, intolerance, or FDA-labeled contraindication to all preferred infliximab products (Inflectra and Renflexis)
- b. Non-preferred tocilizumab products will require inadequate response, intolerance, or FDA-labeled contraindication to Tyenne
- c. Non-preferred ustekinumab products will require inadequate response, intolerance, or FDA-labeled contraindication to all preferred ustekinumab products (Selarsdi, Steqeyma, and Yesintek)

AND

5. The following indication-specific criteria*:

[Ankylosing Spondylitis \(AS\)/Radiographic Axial Spondyloarthritis \(r-axSpA\)](#)

[Asthma](#)

[Chronic Obstructive Pulmonary Disease \(COPD\)](#)

[Chronic Rhinosinusitis with Nasal Polyps \(CRSwNP\)](#)

[Chronic Spontaneous Urticaria \(CSU\)](#)

[Crohn's Disease \(CD\)](#)

[Eosinophilic Granulomatosis with Polyangiitis \(EGPA\)](#)

[Giant Cell Arteritis \(GCA\)](#)

[Hypereosinophilic Syndrome \(HES\)](#)

[IgE-Mediated Food Allergy](#)

[Immune checkpoint inhibitor related toxicities](#)

[Non-Radiographic Axial Spondyloarthritis \(nr-axSpA\)](#)

[Plaque Psoriasis \(Ps\)](#)

[Polyarticular Juvenile Idiopathic Arthritis \(PJIA\)](#)

[Psoriatic Arthritis \(PsA\)](#)

[Rheumatoid Arthritis \(RA\)](#)

[Sarcoidosis](#)

[Systemic Juvenile Idiopathic Arthritis \(SJIA\)](#)

[Ulcerative Colitis \(UC\)](#)

*If indication is not listed, the requested drug may be covered if it is an FDA-approved medication for the indication and age of the patient

Notes:

- Conventional therapy requirements may be waived if the patient has previously used another therapeutic immunomodulator product or apremilast (Otezla) for the same indication
- Conventional therapy and preferred product requirements may be waived with clinically appropriate medical rationale

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

Requests for indications that were approved by the FDA within the previous six (6) months may not have been reviewed by the health plan for safety and effectiveness and inclusion on this policy document. These requests will be reviewed using the New Drug and or Indication Awaiting P&T Review; Prior Authorization Request ORPTCOPS047.

Requests for a non-FDA approved (off-label) indication requires the proposed indication be listed in either the American Hospital Formulary System (AHFS), Drugdex, or the National Comprehensive Cancer Network (NCCN) and is considered subject to evaluation of the prescriber's medical rationale, formulary alternatives, the available published evidence-based research and whether the proposed use is determined to be experimental/investigational.

Coverage decisions are made on the basis of individualized determinations of medical necessity and the experimental or investigational character of the treatment in the individual case.

Ankylosing Spondylitis/ Radiographic Axial Spondyloarthritis

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Inadequate response (after four weeks of total therapy) or intolerance to two different nonsteroidal anti-inflammatory drugs (NSAIDs) or FDA-labeled contraindication to all NSAIDs
2. Preferred and non-preferred TIMs products may be covered as outlined below when criterion 1 is met:
 - a. Preferred products may be covered: preferred infliximab products (Inflectra and Renflexis)
 - b. All other therapies require inadequate response (after three months of therapy), intolerance, or FDA-labeled contraindication to an infliximab product (preferred products are Inflectra and Renflexis)

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. Response to therapy (e.g., slowing of disease progression or decrease in symptom severity and/or frequency)

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, a rheumatologist

COVERAGE DURATION:

Initial authorization will be approved for one year. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

Asthma

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Indication-specific diagnostic criteria are met as outlined below:
 - a. Eosinophilic asthma, defined as one of the following while on high-dose inhaled corticosteroids or daily corticosteroids:
 - i. Blood eosinophil count of at least 150 cells/microliter
 - ii. Fraction of exhaled nitric oxide (FeNO) of at least 20 parts per billion
 - iii. Sputum eosinophils of at least 2%
 - b. Moderate to severe persistent allergic asthma with both of the following:
 - i. One of the following:
 - 1) The patient is 6 to less than 12 years of age and both of the following:
 - a) Pretreatment IgE baseline level is 30 IU/mL to 1300 IU/mL
 - b) Weight is 20 kg to 150 kg
 - 2) The patient is 12 years of age or over and both of the following:
 - a) Pretreatment IgE baseline level is 30 IU/mL to 700 IU/mL
 - b) Weight is 30 kg to 150 kg
 - ii. Positive skin test or in vitro reactivity test to a perennial aeroallergen
2. Adherence to treatment (for three months) with maximally tolerated doses of a combination of the following, unless patient has an intolerance or FDA-labeled contraindication to all therapies (This may be verified by pharmacy claims information):
 - a. Inhaled corticosteroid
 - b. One of the following:
 - i. Long-acting inhaled beta 2-agonist (LABA)
 - ii. Leukotriene receptor antagonist (LTRA)
 - iii. Long-acting muscarinic antagonist (LAMA)
3. Inadequate asthma control despite above therapy, defined as one of the following:
 - a. Asthma Control Test (ACT) score less than 20 or Asthma Control Questionnaire (ACQ) score greater than or equal to 1.5
 - b. At least one asthma exacerbation in the last 12 months
 - c. Controlled asthma that worsens when the doses of inhaled and/or systemic corticosteroids are tapered

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

- d. Baseline (prior to therapy with the requested product) Forced Expiratory Volume (FEV1) that is less than 80% of predicted
- 4. Patient must be using medication with standard maintenance therapy
- 5. For reslizumab (Cinqair): Inadequate response (after three months of therapy) to either Fasena or Nucala, unless there is an intolerance or FDA-labeled contraindication to both

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

- 1. Response to therapy indicating improvement or stabilization of condition as defined by one of the following:
 - a. Increase in percent predicted Forced Expiratory Volume (FEV1)
 - b. Decrease in the dose of inhaled corticosteroid required to control the patient's asthma
 - c. Decrease in need for treatment with systemic corticosteroids due to exacerbations of asthma
 - d. Decrease in the number of hospitalizations, need for mechanical ventilation, or visits to the emergency room or urgent care due to exacerbations of asthma
- 2. Patient is currently treated within the past 90 days and is compliant with asthma control therapy

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by or in consultation with a pulmonologist, immunologist, or allergist

COVERAGE DURATION:

Initial authorization will be approved for six months. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

Chronic Obstructive Pulmonary Disease

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Diagnosis confirmed by spirometry with a post-bronchodilator FEV1/FVC ratio less than 0.7
2. Post-bronchodilator FEV1 between 20% to 80% predicted
3. Baseline (prior to therapy with the requested product) blood eosinophil count of at least 300 cells/microliter
4. Adherence to treatment (for three months) with maximally tolerated doses of the following, unless patient has an intolerance or FDA-labeled contraindication to all therapies (This may be verified by pharmacy claims information):
 - a. Inhaled corticosteroid (ICS)
 - b. Long-acting inhaled beta 2-agonist (LABA)
 - c. Long-acting muscarinic antagonist (LAMA)
5. History of inadequately controlled COPD while on COPD inhaled maintenance therapy as demonstrated by one of the following:
 - a. Frequent COPD exacerbations requiring one or more courses of systemic corticosteroids within the past 12 months
 - b. Severe COPD exacerbation requiring hospitalization, mechanical ventilation, or a visit to the emergency room or urgent care within the past 12 months
6. Patient will continue standard maintenance therapy for COPD

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. Response to therapy (e.g., slowing of disease progression or decrease in symptom severity and/or frequency)
2. Patient is currently treated within the past 90 days and is compliant with COPD maintenance therapy

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, an allergist, immunologist, or pulmonologist

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

COVERAGE DURATION:

Initial authorization will be approved for one year. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

Chronic Rhinosinusitis with Nasal Polyps

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Evidence of nasal polyposis by direct examination, endoscopy or sinus computed tomography (CT) scan
2. At least two of the following symptoms consistent with CRS:
 - a. Nasal discharge (rhinorrhea or post-nasal drainage)
 - b. Nasal obstruction or congestion
 - c. Loss or decreased sense of smell (hyposmia)
 - d. Facial pressure or pain
3. Symptoms consistent with CRS for at least 12 consecutive weeks
4. Inadequate response (after four weeks of therapy) or intolerance to intranasal corticosteroids (e.g., fluticasone) or FDA-labeled contraindication to all intranasal corticosteroids
5. Patient will continue standard maintenance therapy (e.g., nasal saline irrigation, intranasal corticosteroids) in combination with medication

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. Response to therapy (e.g., slowing of disease progression or decrease in symptom severity and/or frequency)
2. Patient will continue standard maintenance therapy (e.g., nasal saline irrigation, intranasal corticosteroids) in combination with medication

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, an otolaryngologist, allergist, or pulmonologist

COVERAGE DURATION:

Initial authorization will be approved for six months. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

[Back to Top](#)

Chronic Spontaneous Urticaria

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Symptoms of hives and itching, angioedema, or both for over six weeks
2. Inadequate response (after two weeks of therapy) to a scheduled second-generation non-sedating H1 antihistamine (e.g., levocetirizine, loratadine, cetirizine, fexofenadine) at four times the standard dosing or FDA-labeled contraindication to all second-generation non-sedating H1 antihistamines

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. Response to therapy (e.g., slowing of disease progression or decrease in symptom severity and/or frequency)

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, an allergist, immunologist, or dermatologist

COVERAGE DURATION:

Initial authorization will be approved for six months. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

Crohn's Disease

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Diagnosis of moderate to severe Crohn's disease
2. Preferred and non-preferred TIMs products may be covered as outlined below when criterion 1 is met:
 - a. Preferred products may be covered: preferred infliximab products (Inflixtra and Renflexis) and vedolizumab (Entyvio)
 - b. All other therapies require inadequate response (after three months of therapy), intolerance, or FDA-labeled contraindication to an infliximab product (preferred products are Inflectra and Renflexis) or vedolizumab (Entyvio)

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. Response to therapy (e.g., slowing of disease progression or decrease in symptom severity and/or frequency)

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, a gastroenterologist

COVERAGE DURATION:

Initial authorization will be approved for one year. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

Eosinophilic Granulomatosis with Polyangiitis

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Confirmed diagnosis of EGPA defined as one of the following at baseline (prior to therapy for the requested indication):
 - a. Blood eosinophilia of at least 1000 cells/microliter
 - b. Blood eosinophil level of at least 10% eosinophils on white blood cell differential count
2. History or presence of asthma
3. No severe disease with organ- or life-threatening manifestations (e.g., alveolar hemorrhage, glomerulonephritis, central nervous system vasculitis, mononeuritis multiplex, cardiac involvement, mesenteric ischemia, limb/digit ischemia)
4. Inadequate response (after four weeks of therapy) or intolerance to oral corticosteroid therapy, or FDA-labeled contraindication to all oral corticosteroids
5. One of the following:
 - a. Relapsing or refractory disease
 - b. Maintenance of disease remission

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. One of the following:
 - a. Remission achieved with the requested product
 - b. Decrease in oral corticosteroid maintenance dose required for control of symptoms related to EGPA
 - c. Decrease in hospitalization due to symptoms of EGPA
 - d. Dose of maintenance corticosteroid therapy and/or immunosuppressant therapy was not increased

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, an allergist, pulmonologist, rheumatologist, immunologist, or nephrologist

COVERAGE DURATION:

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

Initial authorization will be for one year. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

Giant Cell Arteritis

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Inadequate response, intolerance, or FDA-labeled contraindication to systemic corticosteroid therapy
2. Preferred and non-preferred TIMs products may be covered as outlined below if criterion 1 is met:
 - a. Preferred products may be covered: preferred tocilizumab product (Tyenne)
 - b. All other therapies require inadequate response (after three months of therapy), intolerance, or FDA-labeled contraindication to a tocilizumab product (preferred product is Tyenne)

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. Response to therapy (e.g., slowing of disease progression or decrease in symptom severity and/or frequency)

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, a rheumatologist or neurologist

COVERAGE DURATION:

Initial authorization will be approved for one year. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

Hypereosinophilic Syndrome

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Diagnosis of HES for at least six months confirmed by both of the following:
 - a. One of the following:
 - i. Peripheral blood eosinophil count of at least 1,000 cells/microliter
 - ii. Percentage of eosinophils in bone marrow section exceeding 20% of all nucleated cells
 - iii. Marked deposition of eosinophil granule proteins found
 - iv. Tissue infiltration by eosinophils that is extensive in the opinion of a pathologist
 - b. There has been an evaluation of hypereosinophilia-related organ involvement (e.g., fibrosis of lung, heart, digestive tract, skin; thrombosis with or without thromboembolism; cutaneous erythema, edema/angioedema, ulceration, pruritus, or eczema; peripheral or central neuropathy with chronic or recurrent neurologic deficit; other organ system involvement [e.g., liver, pancreas, kidney])
2. No identifiable non-hematologic secondary (reactive) cause of HES (e.g., infection [e.g., HIV infection or parasitic helminth infection], allergy/atopy, medications [e.g., drug hypersensitivity], collagen vascular disease, metabolic [e.g., adrenal insufficiency], solid tumor/lymphoma [e.g., non-hematologic malignancy])
3. No FIP1L1-PDGFR α -positive disease
4. History of at least two HES flares in the 12 months prior to initiation of therapy (defined as HES-related worsening of clinical symptoms and/or blood eosinophil counts requiring an escalation in therapy)
5. Inadequate response or intolerance to one of the following or FDA-labeled contraindication to all the following:
 - a. Oral corticosteroid therapy
 - b. Hydroxyurea
 - c. Interferon- α
 - d. Another immunosuppressive product (e.g., cyclosporine, methotrexate)
6. Patient will continue existing HES therapy (e.g., oral corticosteroids, hydroxyurea, interferon- α , immunosuppressant)

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

1. Response to therapy indicating improvement or stabilization of condition as indicated by one of the following:
 - a. Decrease in incidence of HES flares
 - b. Escalation of therapy (due to HES-related worsening of clinical symptoms or increased blood eosinophil counts) has not been required
2. Patient will continue existing HES therapy (e.g., oral corticosteroids, hydroxyurea, interferon-a, immunosuppressant)

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, an allergist, immunologist, otolaryngologist, pulmonologist, or rheumatologist

COVERAGE DURATION:

Initial authorization will be approved for one year. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

IgE-Mediated Food Allergy

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Both of the following:
 - a. Pretreatment IgE level is 30 IU/mL to 1850 IU/mL
 - b. Weight is 10 kg to 150 kg
2. IgE-mediated food allergy confirmed by an allergy diagnostic test (e.g., skin prick test, serum specific IgE test, oral food challenge)
3. Patient will avoid known food allergens while treated with the requested product
4. Requested product will not be used for the emergency treatment of allergic reactions, including anaphylaxis

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. Response to therapy (e.g., slowing of disease progression or decrease in symptom severity and/or frequency)
2. Patient will continue to avoid known food allergens while treated with the requested product
3. The requested product will not be used for the emergency treatment of allergic reactions, including anaphylaxis

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, an allergist or immunologist

COVERAGE DURATION:

Initial authorization will be approved for one year. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

Immune Checkpoint Inhibitor Related Toxicities

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. One of the following:
 - a. Mild diarrhea or colitis if persistent or progressive symptoms and positive lactoferrin/calprotectin
 - b. Moderate to severe diarrhea or colitis unresponsive to high-dose systemic corticosteroids
 - c. Moderate to severe pneumonitis if no improvement after 48 hours of high-dose systemic corticosteroids
 - d. Severe (stage 3) kidney injury or elevated serum creatinine if toxicity remains greater than stage 2 after 4-6 weeks of corticosteroids
 - e. Myocarditis if unresponsive to high-dose systemic corticosteroids
 - f. Moderate, severe, or life-threatening inflammatory arthritis unresponsive to corticosteroids or anti-inflammatory products
 - g. Grade 1-4 uveitis that is refractory to high-dose systemic corticosteroids
2. Preferred and non-preferred TIMs products may be covered as outlined below when criterion 1 is met:
 - a. Preferred products may be covered: preferred infliximab products (Inflectra and Renflexis)
 - b. All other therapies require inadequate response (after three months of therapy), intolerance, or FDA-labeled contraindication to an infliximab product (preferred products are Inflectra and Renflexis)

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. Response to therapy (e.g., slowing of disease progression or decrease in symptom severity and/or frequency)

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, an oncologist, gastroenterologist, pulmonologist, ophthalmologist, or rheumatologist

COVERAGE DURATION:

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

Authorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

Non-Radiographic Axial Spondyloarthritis

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Preferred and non-preferred TIMs products may be covered as outlined below:
 - a. Preferred products may be covered: certolizumab (Cimzia) and secukinumab (Cosentyx)
 - b. All other therapies require inadequate response (after three months of therapy), intolerance, or FDA-labeled contraindication to one product listed in criteria 1a

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. Response to therapy (e.g., slowing of disease progression or decrease in symptom severity and/or frequency)

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, a rheumatologist

COVERAGE DURATION:

Initial authorization will be approved for one year. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

Plaque Psoriasis

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Diagnosis of moderate to severe plaque psoriasis
2. Inadequate response (after four weeks of therapy) or intolerance to a topical product (i.e., anthralin, coal tar preparations, corticosteroids, emollients, immunosuppressives, keratolytics, tapinarof, roflumilast, retinoic acid derivatives, and/or vitamin D analogues) or FDA-labeled contraindication to all topical products
3. Inadequate response (after three months of therapy) or intolerance to one non-biologic systemic product (i.e., immunosuppressives, retinoic acid derivatives, and/or methotrexate) or FDA-labeled contraindication to all non-biologic systemic products
4. Inadequate response (after three months of therapy), intolerance, or FDA-labeled contraindication to phototherapy
5. Preferred and non-preferred TIMs products may be covered as outlined below when criteria 1-4 are met:
 - a. Preferred products may be covered: preferred infliximab products (Inflectra and Renflexis)
 - b. All other therapies require inadequate response, intolerance, or FDA-labeled contraindication to an infliximab product (preferred products are Inflectra and Renflexis)

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. Response to therapy (e.g., slowing of disease progression or decrease in symptom severity and/or frequency)

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, a dermatologist

COVERAGE DURATION:

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

Initial authorization will be approved for one year. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

Polyarticular Juvenile Idiopathic Arthritis

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Inadequate response (after one month of therapy) or intolerance to either an oral non-steroidal anti-inflammatory drug (NSAID) or an oral disease-modifying anti-rheumatic product (DMARD) (e.g., methotrexate, leflunomide, sulfasalazine) or FDA-labeled contraindication to both therapies
2. Preferred and non-preferred TIMs products may be covered as outlined below when criterion 1 is met:
 - a. Preferred products may be covered: preferred tocilizumab product (Tyenne)
 - b. All other therapies require inadequate response (after three months of therapy), intolerance, or FDA-labeled contraindication to a tocilizumab product (preferred product is Tyenne)

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. Response to therapy (e.g., slowing of disease progression or decrease in symptom severity and/or frequency)

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, a rheumatologist

COVERAGE DURATION:

Initial authorization will be approved for one year. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

Psoriatic Arthritis

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Inadequate response (after three months of therapy) or intolerance to one conventional therapy (e.g., non-steroidal anti-inflammatory drug (NSAID), cyclosporine, methotrexate, leflunomide, or sulfasalazine) or FDA-labeled contraindication to all conventional products
2. Preferred and non-preferred TIMs products may be covered as outlined below when criterion 1 is met:
 - a. Preferred products may be covered: preferred infliximab products (Inflectra and Renflexis)
 - b. All other therapies require inadequate response (after three months of therapy), intolerance, or FDA-labeled contraindication to an infliximab product (preferred products are Inflectra and Renflexis)

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. Response to therapy (e.g., slowing of disease progression or decrease in symptom severity and/or frequency)

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, a rheumatologist

COVERAGE DURATION:

Initial authorization will be approved for one year. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

Rheumatoid Arthritis

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Diagnosis of moderate to severe active rheumatoid arthritis
2. Inadequate response (after three months of therapy) or intolerance to one oral disease modifying anti-rheumatic product (DMARD) (e.g., methotrexate, azathioprine, auranofin, hydroxychloroquine, penicillamine, sulfasalazine, leflunomide) or FDA-labeled contraindication to all oral DMARDs
3. Preferred and non-preferred TIMs products may be covered as outlined below when criteria 1 and 2 are met:
 - a. Preferred products may be covered: preferred infliximab products (Inflectra and Renflexis)
 - b. All other therapies require inadequate response (after three months of therapy), intolerance, or FDA-labeled contraindication to an infliximab product (preferred products are Inflectra and Renflexis)

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. Response to therapy (e.g., slowing of disease progression or decrease in symptom severity and/or frequency)

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, a rheumatologist

COVERAGE DURATION:

Initial authorization will be approved for one year. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

Sarcoidosis

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Inadequate response (after one month of therapy) or intolerance to one oral corticosteroid (e.g., prednisone, methylprednisolone) or FDA-labeled contraindication to all oral corticosteroids
2. Inadequate response (after three months of therapy) or intolerance to one immunosuppressant (e.g., methotrexate, cyclophosphamide, azathioprine) or FDA-labeled contraindication to all immunosuppressants
3. Preferred and non-preferred TIMs products may be covered as outlined below when criteria 1 and 2 are met:
 - a. Preferred products may be covered: preferred infliximab products (Inflectra and Renflexis)
 - b. All other therapies require inadequate response (after three months of therapy), intolerance, or FDA-labeled contraindication to an infliximab product (preferred products are Inflectra and Renflexis)

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. Response to therapy (e.g., slowing of disease progression or decrease in symptom severity and/or frequency)

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with a pulmonologist, ophthalmologist, neurologist, cardiologist, rheumatologist, or dermatologist

COVERAGE DURATION:

Initial authorization will be approved for one year. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

Systemic Juvenile Idiopathic Arthritis

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Preferred and non-preferred TIMs products may be covered as outlined below:
 - a. Preferred products may be covered: preferred tocilizumab product (Tyenne)
 - b. All other therapies require inadequate response (after three months of therapy), intolerance, or FDA-labeled contraindication to a preferred tocilizumab product (preferred product is Tyenne)

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. Response to therapy (e.g., slowing of disease progression or decrease in symptom severity and/or frequency)

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, a rheumatologist

COVERAGE DURATION:

Initial authorization will be approved for one year. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

Ulcerative Colitis

REQUIRED MEDICAL INFORMATION:

For initial authorization:

1. Diagnosis of moderate to severe ulcerative colitis
2. Preferred and non-preferred TIMs products may be covered as outlined below when criterion 1 is met:
 - a. Preferred products may be covered: preferred infliximab products (Inflixtra and Renflexis) and vedolizumab (Entyvio)
 - b. All other therapies require inadequate response (after three months of therapy), intolerance, or FDA-labeled contraindication to an infliximab product (preferred products are Inflectra and Renflexis) or vedolizumab (Entyvio)

For patients established on therapy (within the previous year):

Note: Medications obtained as samples, coupons, or any other method of obtaining medications outside of an established health plan benefit are not considered established on therapy

1. Response to therapy (e.g., slowing of disease progression or decrease in symptom severity and/or frequency)

EXCLUSION CRITERIA: N/A

AGE RESTRICTIONS:

Age must be appropriate based on FDA-approved indication (see [Table 1](#))

PRESCRIBER RESTRICTIONS:

Must be prescribed by, or in consultation with, a gastroenterologist

COVERAGE DURATION:

Initial authorization will be approved for one year. Reauthorization will be approved until no longer eligible with the plan, subject to formulary or benefit changes

QUANTITY LIMITS: See [Table 2](#)

[Back to Top](#)

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

INTRODUCTION:

Therapeutic Immunomodulators (TIMs) have become standard of care in patients with moderate to severe, chronic inflammatory diseases where conventional therapies have not been adequate. These products work by targeting specific steps in the inflammatory and immune cascade.

FDA APPROVED INDICATIONS: see [Table 1](#)

POSITION STATEMENT:

Preferred use of biosimilar medically infused therapeutic immunomodulators

Biosimilars have been approved for use in the United States for several disease states that are currently treated with therapeutic immunomodulators. The United States Food and Drug Administration (FDA) defines a biosimilar as a “biological product that is highly similar to and had no clinically meaningful differences from an existing FDA-approved reference product.” The Companies have chosen to favor the use of biosimilar products to provide quality clinical care to our members in the most cost-effective manner.

Infliximab

There are currently three approved biosimilars for infliximab: Inflectra (infliximab-dyyb), Renflexis (infliximab-abda), and Avsola (infliximab-axxq). These products have been FDA approved for all indications that the reference product (Remicade) has been approved for. Therefore, it is clinically appropriate to use these products instead of Remicade. Additionally, there have been several moderate-to-high quality studies that support non-medical switching from Remicade to infliximab biosimilars.

The NOR-SWITCH trial was a prospective, randomized double-blind study of 482 patients with inflammatory diseases in Norway. Disease states included in this study were: Crohn’s disease (CD), ulcerative colitis (UC), spondylarthritis, rheumatoid arthritis, psoriatic arthritis, and chronic plaque psoriasis. This study included patients who had been treated on the reference drug Remicade for an average of 6.9 years before switching to the biosimilar Inflectra. Inflectra was shown to be non-inferior to Remicade when switching after at least six months of Remicade treatment. There were no significant differences between the groups in terms of safety, objective measures of disease activity, infliximab trough levels, or immunogenicity (anti-drug antibodies). There was a discontinuation rate of 4% for the Remicade group and 3% for the Inflectra group. A notable limitation of the NOR-SWITCH study is that it was not powered to make conclusions about treatment outcomes in the individual indications that were studied, so it is possible that outcomes for certain subgroups may differ. To address this limitation, the authors conducted an open-label extension (OLE) and further subgroup analysis of the inflammatory bowel disease cohorts of

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

the original NOR-SWITCH study. In the OLE, 100 patients who had been in the Remicade arm of the initial study were switched in an unblinded fashion to Inflectra. The author's found no difference in clinical outcomes with this open-label switch, adjusted risk of disease worsening with switch to Inflectra for Crohn's disease 7.9% (95% CI -5.2 to 21) and ulcerative colitis 12.4% (-0.1 to 25). Both CD and UC outcomes had wide confidence intervals due to the low number of disease worsening events that occurred. Overall, the NOR-SWITCH study and subsequent open-label extension demonstrates that non-medical change of therapy from Remicade to a biosimilar is not expected to have an inferior outcome to continuing Remicade.^{2,3}

Bergqvist et al conducted a prospective, observational, open-label study switching 313 consecutive patients receiving Remicade for inflammatory bowel disease to Inflectra. This was a multi-center study performed in County of Skåne, Sweden that was funded by a variety of non-industry sponsored grants. All but one of these patients was in the maintenance phase of therapy (i.e., there was one patient still in the induction phase of therapy) and the average time on Remicade was 4.6 years (range 0.4-16.6 years) for CD and 3.6 years (range 0.2-9.6 years) for UC. At baseline, 33.8% of CD patients and 28.4% of UC patients had clinical disease activity, although no patients would have been considered to have relapsed disease. Comparisons were made between baseline and follow-up clinical disease scores [Harvey-Bradshaw Index (CD) and Simple Clinical Colitis Activity Index (UC)], objective biomarkers [e.g., fecal calprotectin, erythrocyte sedimentation rate (ESR), C-reactive protein (CRP), etc.], and patient quality of life (Short Health Scale composite scores). The authors found no differences between groups after switching to Inflectra. In a similar analysis to NOR-SWITCH, 14.0% of patients in the CD group and 13.8% in the UC group had clinical worsening after the switch. This is lower than what was reported in NOR-SWITCH and acts to refute non-inferiority concerns some have expressed regarding NOR-SWITCH. The overall number of patients in remission at baseline increased from 68.2% to 78.9% for CD and 66.2% to 71.6% for UC; these were not statistically significant results.⁴

The DANBIO registry study observed the effects of a nationwide non-medical switch from Remicade to Inflectra in Denmark. Patients (n=802) were identified as switching from Remicade to Inflectra; these patients had an average treatment duration of 6.8 years on Remicade. The authors found no differences in clinical outcomes between the three months before and after the mandated switch. There were similar one-year retention rates between the Inflectra switch group and a historic Remicade cohort, 84.1% (95% CI 81.3-86.5) and 86.2% (95% CI 84.8-88.8), respectively. The authors note that compared to the blinded NOR-SWITCH study, the discontinuation rate was higher in this analysis possibly due to the "nocebo" effect in addition to loss of

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

efficacy and side effects. The nocebo effect is the negative counterpart to the placebo effect wherein an active therapy or sham therapy causes a negative outcome based on psychological factors (e.g., negative expectations associated with a change in therapy).⁵

Smolen *et al* conducted a randomized, double-blind, switching study as a continuation of a phase III study of Renflexis in patients with moderate-to-severe rheumatoid arthritis. Patients (n=396) who completed the initial study which randomized 1:1 initial treatment with Renflexis vs Remicade agreed to participate in the follow-up switching study. In the switching study, patients who received Remicade in the initial study (n=195) were randomized to receive either continued Remicade (n=101) or switched to Renflexis (n=94) at week 54 of treatment. Clinical outcomes, safety, and immunogenicity were followed through week 78. Overall, no differences were found between the groups for any of the measured efficacy, safety, or immunogenicity outcomes.⁶

Based on the above moderate-to-high quality studies, a switch from Remicade to an infliximab biosimilar is expected to have similar clinical efficacy, safety, and immunogenic outcomes as remaining on Remicade, even in patients who have been long established on Remicade. Therefore, in the absence of a contraindication, adverse event, or clinical failure of the preferred biosimilar infliximab products, it is appropriate to transition members from Remicade to more cost-effective formulations of infliximab.

Axial Spondyloarthritis (includes Ankylosing Spondylitis (AS)/Radiographic Axial Spondyloarthritis (r-axSpA) and Non-Radiographic Axial Spondyloarthritis (nr-axSpA):

Axial spondyloarthritis is a chronic inflammatory rheumatic musculoskeletal condition primarily impacting the axial skeleton. The spectrum of disease includes patients with radiographic sacroiliitis (AS/r-axSpA) and without radiographic sacroiliitis (nr-axSpA). The primary goal in the management of axial spondyloarthritis is to reduce symptoms, inflammation, and progressive structural damage and improve quality of life. Non-pharmacological therapies which are recommended include exercise, smoking cessation, and physiotherapy. First-line pharmacological therapy for pain and stiffness is non-steroidal anti-inflammatory drugs (NSAIDs). Glucocorticoid injections may be considered for local musculoskeletal inflammation. Sulfasalazine may be considered for peripheral arthritis. Patients with highly active disease despite conventional treatments may benefit from treatment with biological therapies [e.g., tumor necrosis factor (TNF) inhibitors, interleukin (IL) inhibitors, and Janus Kinase (JAK) inhibitors]¹⁷.

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

The two strongest predictors of TNF inhibitor efficacy are an elevated C-reactive protein (CRP) and the presence of inflammation on magnetic resonance imaging of the sacroiliac joints (MRI-SIJ). While there are no head-to-head trials to compare biological products, current practice is to start with a TNF inhibitor or an IL-17A inhibitor due to more extensive experience with the drugs including more evidence regarding their safety and efficacy. Treatment should be reviewed for continuation after at least 12 weeks. A taper may be considered after at least 6 months in remission¹⁷.

Guidelines:

- Assessment of SpondyloArthritis International Society (ASAS)-European Alliance of Associations for Rheumatology (EULAR): <https://ard.bmj.com/content/82/1/19>

Asthma:

The Global Initiative for Asthma (GINA) guidelines are evidence-based international guidelines that are updated annually. The current guidelines include add-on biologic Type 2 inflammation targeted therapies if available and affordable in patients with exacerbations or poor symptom control despite the use of high dose inhaled corticosteroid (ICS) and long-acting beta agonist (LABA), and who have allergic or eosinophilic biomarkers or need maintenance oral corticosteroid (OCS).¹⁶

Guidelines:

- Global Initiative for Asthma (2025): <https://ginasthma.org/reports/>

Chronic Spontaneous Urticaria (CSU):

Urticaria is a primarily mast-cell driven condition characterized by wheals and/or angioedema. The activation of mast cells leads to the release of mediators e.g., histamine, platelet-activating factor (PAF), and cytokines which results in the activation of sensory nerves, vasodilatation and plasma extravasation. Additional cells are also recruited to the location of the urticarial lesions. The diagnostic work-up for CSU involves both confirming the diagnosis and ruling out other causes¹⁸.

The EAACI/GA2LEN/EDF/AAAAI/WAO 2021 Guideline for the Management of Urticaria provides the following pharmacological recommendations¹⁸:

- First line therapy: Second generation H₁-antihistamines – scheduled standard dosing
- Second line therapy: Second generation H₁-antihistamines – up to fourfold increase from scheduled standard dosing
- Third line therapy: Add-on therapy with omalizumab 300 mg every 4 weeks
- Fourth line therapy: Off-label increase in omalizumab to doses up to 600 mg every 2 weeks

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

- Fifth line therapy: Cyclosporine
Efficacy should be assessed every 3-6 months for continuation/step down or alternative drug therapy.¹⁸.

Guidelines:

- European Academy of Allergology and Clinical Immunology (EEACI)/Global Allergy and Asthma European Network (GA²LEN)/European Dermatology Forum (EuroGuiDerm)/Asia Pacific Association of Allergy (APAAACI):
<https://onlinelibrary.wiley.com/doi/10.1111/all.15090>

Crohn's Disease (CD):

Based on the available evidence and national practice guidelines, TIMs are effective products in inducing and maintaining remission in severe, active CD. These products are typically used when conventional therapies (e.g., corticosteroids, mesalamine, 6-MP and azathioprine) have failed to induce remission. Overall, there is insufficient direct comparative evidence for the efficacy of TIMs in the treatment of severe, active CD; all FDA approved products have shown to be superior to placebo and are considered to have comparable efficacy.

The American Gastroenterological Association (AGA), in their [2021 guidelines](#), defines moderate to severe luminal Crohn's disease as any of the following:

- CDAI score of at least 220
- High risk of adverse disease-related complications, e.g., surgery, hospitalizations, and disability based on a combination of structural damage, inflammatory burden, and impact on quality of life

The AGA recommends the use of infliximab, adalimumab, ustekinumab, or vedolizumab over certolizumab for the induction of remission in patients without previous use of TIMs products. In primary non-responders to TNF products, they recommend use of ustekinumab to induce remission (vedolizumab may be considered). For those that loss response to infliximab, they recommend adalimumab or ustekinumab to induce remission (vedolizumab may be considered). For patients with moderate to severe disease, biologic therapy is recommended to induce remission instead of 5-aminosalicylates and/or corticosteroids.⁷

Guidelines:

- ACG Clinical Guideline Management of Crohn's Disease in Adults (2018):
https://journals.lww.com/ajg/Fulltext/2018/04000/ACG_Clinical_Guideline_Management_of_Crohn_s.10.aspx
- AGA Medical management of moderate to severe luminal and perianal fistulizing Crohn's disease (2021): <https://gastro.org/clinical-guidance/medical->

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

[management-of-moderate-to-severe-luminal-and-perianal-fistulizing-crohns-disease/](#)

Immune checkpoint inhibitor (ICI) related diarrhea/colitis:

Diarrhea and colitis, inflammatory arthritis, and elevated serum creatinine are a few common symptoms of treatment with ICI therapy. The National Comprehensive Cancer Network (NCCN) recommends addition of infliximab when there is no response to other conventional therapy (if applicable).¹⁵

Plaque Psoriasis (Ps):

Psoriasis is a chronic, inflammatory skin condition commonly characterized by well-demarcated, erythematous plaques with silvery scales. The morphology varies, however, resulting in five primary subtypes of psoriasis¹³:

- Plaque: erythematous plaques covered in silvery scales primarily found over the extensor surfaces of the extremities (e.g., elbows, knees, scalp, and back)
- Guttate/Eruptive: erythematous raindrop-shaped plaques with silvery scales primarily found over the trunk and the back and commonly seen in children who have had an upper respiratory tract infection
- Pustular: either localized or generalized small non-infectious, pus-filled lesions surrounded by erythema
- Erythrodermic: generalized inflammation with erythema and skin exfoliation of over 90% of the body resulting from plaque psoriasis exacerbation
- Inverse/Flexural/Intertriginous: smooth, erythematous patches primarily found in areas e.g., the groin and armpits

In clinical trials, psoriasis is commonly measured utilizing the psoriasis area severity index (PASI) with a score of 0 representing no disease and 72 representing the most severe disease. In practice, severity may also be measured by body surface area (BSA) with mild as less than 3% BSA, moderate as 3-10% BSA, and severe as greater than 10% BSA. Severe disease may also be diagnosed for patients with 10% BSA or less if it results in decreased quality of life or is present in locations e.g., the hands, feet, scalp, face, or genital region¹⁴.

The Joint American Academy of Dermatology (AAD) and National Psoriasis Foundation (NPF) guidelines from 2019 do not recommend one biologic product over another¹⁴.

Guidelines:

- Joint American Academy of Dermatology (AAD) and National Psoriasis Foundation (NPF) 2019 guidelines: [https://www.jaad.org/article/S0190-9622\(18\)33001-9/fulltext](https://www.jaad.org/article/S0190-9622(18)33001-9/fulltext)

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

Polyarticular Juvenile Idiopathic Arthritis (PJIA):

Juvenile Idiopathic Arthritis (JIA) is an umbrella term for a group of seven chronic arthritic conditions which affect children under 16 years of age. These subtypes are oligoarthritis, rheumatoid factor (RF) positive polyarthritis, RF negative polyarthritis, systemic arthritis, psoriatic arthritis, enthesitis-related arthritis, and undifferentiated arthritis. Treatment options for JIA depend on the subtype, severity, damage, and associated disease²³.

The American College of Rheumatology 2019 Guidelines recommend the following pharmacological therapy for PJIA²⁴:

- Initial therapy with a disease-modifying anti-rheumatic drug (DMARD) is strongly recommended over nonsteroidal anti-inflammatory drug (NSAID) monotherapy
- Methotrexate monotherapy as initial therapy is conditionally recommended over triple DMARD therapy
- For patients without risk factors, initial therapy with a DMARD is conditionally recommended over a biologic
- For patients with risk factors, initial therapy with a DMARD is conditionally recommended over a biologic, recognizing that there are situations where initial therapy that includes a biologic may be preferred
- If low disease activity remains, escalating therapy is conditionally recommended over no escalation of therapy
- If moderate to high disease activity remains, adding a biologic to the original DMARD is conditionally recommended over:
 - switching to another DMARD
 - changing to triple DMARD therapy
- If moderate to high disease with tumor necrosis factor (TNF) inhibitor, switching to a non-TNF inhibitor biologic is conditionally recommended over switching to a second TNF inhibitor

Guidelines:

- American College of Rheumatology 2019 Guidelines:
<https://rheumatology.org/juvenile-idiopathic-arthritis-guideline>

Psoriatic Arthritis (PsA):

PsA is a chronic inflammatory arthritis with clinical features similar to other spondyloarthropathies and rheumatoid arthritis. These features are classified as either articular/periarticular or extra-articular. Articular/periarticular features include peripheral arthritis, enthesitis, dactylitis, tenosynovitis, axial disease, and spondylitis. Extra-articular features include psoriatic skin disease, nail disease, and ocular disease. Treatment is guided by the severity of disease, joint damage, extra-articular disease, comorbidities, and patient preference¹⁹.

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

The European Alliance of Associations for Rheumatology (EULAR) 2023 Guidelines provide the following recommendations²⁰:

- For musculoskeletal signs and symptoms: non-steroidal anti-inflammatory drugs (NSAIDs), adjunctive local injections of glucocorticoids
- For polyarthritis or monoarthritis/oligoarthritis with poor prognostic factors: conventional synthetic disease-modifying antirheumatic drug (csDMARD) with a preference for methotrexate with skin involvement
- For peripheral arthritis with an inadequate response to a csDMARD: biological disease-modifying antirheumatic drug (bDMARD)
- For peripheral arthritis with an inadequate response to a csDMARD and a bDMARD: Janus kinase inhibitor (JAKi)
- For peripheral arthritis with an inadequate response to a csDMARD, bDMARD, and JAKi: phosphodiesterase-4 (PDE4) inhibitor
- For unequivocal enthesitis with an inadequate response to NSAIDs or local glucocorticoid injections: bDMARD
- For clinically relevant axial disease with an inadequate response to NSAIDs: Interleukin (IL)-17A inhibitor, Tumor Necrosis Factor (TNF) inhibitor, IL-17A/F inhibitor, JAKi

Guidelines:

- European Alliance of Associations for Rheumatology (EULAR) 2023 Guidelines: <https://ard.bmj.com/content/83/6/706>

Rheumatoid arthritis (RA):

Rheumatoid arthritis (RA) is a systemic autoimmune disease which includes both inflammatory arthritis as well as extra-articular involvement. The most common symptoms are joint pain and swelling, often starting in the smaller joints and progressing to the larger joints. The most common extra-articular features are rheumatoid nodules, commonly found on pressure points. Classification of RA involves the number and size of joints involved, serological testing for rheumatoid factor or anti-citrullinated peptide/protein antibody, elevated acute phase reactants (ESR or CRP), and symptom duration of at least six weeks²¹.

The 2022 European Alliance of Associations for Rheumatology (EULAR) Guidelines provide the following pharmacological recommendations²²:

- Conventional synthetic disease-modifying antirheumatic drugs (csDMARDs) should be considered as first-line medications, specifically methotrexate. Leflunomide or sulfasalazine may be considered in patients unable to take methotrexate

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

- If failure of csDMARD and no poor prognostic factors, switch to another csDMARD
- If failure of csDMARD and poor prognostic factors, switch to a biological DMARD (bDMARD). A Janus kinase (JAK) inhibitor may also be considered however risk must be considered
- bDMARD and tsDMARD (targeted synthetic DMARDs), e.g., JAK inhibitors, should be combined with a csDMARD if possible
- If failure of b/tsDMARD, switch to another b/tsDMARD

In 2017, the Institute for Clinical and Economic Review (ICER) published a review of the Targeted Immune Modulators for Rheumatoid Arthritis. They reviewed the following therapies:

- TNF α inhibitors: adalimumab (Humira), certolizumab pegol (Cimzia), etanercept (Enbrel), golimumab (Simponi and Simponi Aria), infliximab (Remicade):
- CD20-directed cytolytic B-cell antibody: rituximab (Rituxan)
- T-cell inhibitor: abatacept (Orencia)
- IL-6 inhibitors: tocilizumab (Actemra), sarilumab (Kevzara™)
- JAK inhibitors: tofacitinib (Xeljanz), baricitinib (Olumiant™)

Using a network meta-analysis, the review suggests that all products are superior to conventional DMARD monotherapy. There have been some head-to-head trials conducted between the TIMs products and adalimumab was found to be inferior to monotherapy with tocilizumab or sarilumab in terms of achieving clinical remission or ACR responses; these products were rated as B+ over adalimumab (Moderate certainty of a small or substantial net health benefit, with high certainty of at least a small net health benefit). Abatacept was given the same B+ rating over infliximab. Tofacitinib is considered more costly and less effective than adalimumab.¹¹

In 2020, ICER published an updated report including newer JAK Inhibitors and biosimilars used for Rheumatoid Arthritis. The review concludes that the JAK inhibitors upadacitinib and tofacitinib are superior to conventional DMARD therapy. These products both received an A rating over DMARDs (high certainty of substantial net health benefit) in TIM-naïve patients and B+ in TIM-experienced patients. Upadacitinib was rated B+ over adalimumab, tofacitinib was rated C (comparable) to adalimumab, and the infliximab biosimilar (Inflectra) was rated C to Remicade in TIM-naïve patients.¹²

Guidelines:

- European Alliance of Associations for Rheumatology (EULAR) 2022 Guidelines: <https://ard.bmj.com/content/82/1/3>

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

Systemic Juvenile Idiopathic Arthritis (SJIA)

Juvenile Idiopathic Arthritis (JIA) is an umbrella term for a group of seven chronic arthritic conditions which affect children under 16 years of age. These subtypes are oligoarthritis, rheumatoid factor (RF) positive polyarthritis, RF negative polyarthritis, systemic arthritis, psoriatic arthritis, enthesitis-related arthritis, and undifferentiated arthritis. Treatment options for JIA depend on the subtype, severity, damage, and associated disease²³.

SJIA is differentiated from other forms of JIA by fever, rash, and visceral involvement and may be considered an autoimmune disorder. The pathogenesis of the disease and the involvement of cytokines differ from other forms of JIA as well. In up to 40% of cases, SJIA is associated with Macrophage Activation Syndrome (MAS) which is a life-threatening complication.

The American College of Rheumatology 2021 Guidelines recommend the following pharmacological therapy for SJIA²⁵:

- For SJIA without MAS:
 - Biologic disease-modifying anti-rheumatic drugs (bDMARDs), specifically Interleukin (IL)-1 and -6 inhibitors, are conditionally recommended as initial monotherapy
 - Nonsteroidal anti-inflammatory drugs (NSAIDs) are conditionally recommended as initial monotherapy
- For SJIA with MAS:
 - bDMARDs (specifically IL-1 and IL-6 inhibitors) are conditionally recommended over calcineurin inhibitor monotherapy
 - Glucocorticoids are conditionally recommended as part of initial treatment
 - bDMARD or conventional synthetic DMARDs (csDMARDs) are strongly recommended over long-term glucocorticoids if incomplete response to bDMARD

Guidelines:

- American College of Rheumatology 2021 Guidelines:
<https://rheumatology.org/juvenile-idiopathic-arthritis-guideline>

Ulcerative Colitis (UC):

Based on the available evidence and national practice guidelines, TIMs are effective products in inducing and maintaining remission in moderate to severe UC. These products are typically used when conventional therapies (e.g., aminosalicylates, topical mesalamine, corticosteroids, 6-mercaptopurine, and azathioprine) have failed to induce remission. Infliximab may be more consistently efficacious for inducing

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

remission and mucosal healing than adalimumab. Vedolizumab is a non-anti-TNF therapy option for the treatment of UC. Overall, there is insufficient direct comparative evidence for the efficacy of TIMs in the treatment of moderate to severe UC; all FDA approved products have shown to be superior to placebo and are considered to have comparable efficacy.

The 2025 ACG guidelines recommend the following in patients with moderate to severe ulcerative colitis to induce remission: oral budesonide, oral systemic corticosteroids, ozanimod, etrasimod, ustekinumab, guselkumab, mirikizumab, risankizumab, vedolizumab, infliximab, adalimumab, golimumab, tofacitinib, upadacitinib. Data on combination anti-TNF and immunomodulators in moderately to severely active UC only exist for infliximab and thiopurines.²⁶

In 2020, the Institute for Clinical and Economic Review (ICER) published a report on TIMs for UC, assessing the following therapies: adalimumab, golimumab, infliximab and biosimilars, tofacitinib, and ustekinumab. All products were found to be clinically superior than placebo, and all were found to be comparable to adalimumab. It was noted that vedolizumab was “found to produce greater rates of clinical response and remission over adalimumab, the market leader, in both patients who had used TIMs previously (“biologic-experienced”) as well as those who did not (“biologic-naïve”).” No products were found to be cost-effective at current drug costs, but infliximab and its biosimilars represent the best value for money for UC.⁸

The AGA, in their [2020 guidelines](#), defines moderate to severely active UC as any of the following:

- Patients deemed to be at high-risk for colectomy
- Mayo Clinic Score 6–12, with Mayo Endoscopic Subscore 2 or 3
- Severely active endoscopic disease, with ulcers

• Patients with corticosteroid dependence, or refractory to oral corticosteroids
The AGA recommends infliximab, adalimumab, golimumab, vedolizumab, tofacitinib, or ustekinumab over no treatment; however, they suggest the use of infliximab or vedolizumab over adalimumab for the induction of remission in patients without previous use of TIMs products. They do not recommend the use of tofacitinib in this setting, unless in a clinical trial. In primary non-responders to infliximab, they suggest use of ustekinumab or tofacitinib rather than vedolizumab or adalimumab for induction of remission.⁹

Guidelines:

- American Gastroenterological Association (2020):
<http://www.gastro.org/guidelines>

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

- American College of Gastroenterology (2025): <https://gi.org/clinical-guidelines/clinical-guidelines-sortable-list/>

REFERENCE/RESOURCES:

1. Relevant package inserts
2. Jørgensen KK, Olsen IC, Goll GL et al. Switching from originator infliximab to biosimilar CT-P13 compared with maintained treatment with originator infliximab (NOR-SWITCH): a 52-week, randomised, double-blind, non-inferiority trial. *Lancet*. 2017;389:2304-16.
3. Jørgensen KK, Goll GL, Sexton J. Efficacy and safety of CT-P13 in inflammatory bowel disease after switching from originator infliximab: exploratory analyses from the NOR-SWITCH main and extension trials. *BioDrugs*. 2020;34:681-94.
4. Bergqvist V, Kadivar M, Molin D et al. Switching from originator infliximab to the biosimilar CT-P13 in 313 patients with inflammatory bowel disease. *Ther Adv Gastroenterol*. 2018;11:1-13.
5. Glintborg B, Sørensen IJ, Loft AG et al. A nationwide non-medical switch from originator infliximab to biosimilar CT-P13 in 802 patients with inflammatory arthritis: 1-year clinical outcomes from the DANBIO registry. *Ann Rheum Dis* 2017;76:1426-31.
6. Smolen JS, Choe JY, Prodanovic N et al. Safety, immunogenicity and efficacy after switching from reference infliximab to biosimilar SB2 compared with continuing reference infliximab and SB2 in patients with rheumatoid arthritis: results of a randomised, double-blind, phase III transition study. *Ann Rheum Dis*. 2018;77:234-40.
7. Feuerstein JD, Ho EY, Schmidt E et al. American Gastroenterological Association (AGA) Clinical Practice Guidelines on the Medical Management of Moderate to Severe Luminal and Perianal Fistulizing Crohn's Disease. *Gastroenterology* 2021;160:2496–2508.
8. ICER. An assessment of treatments for ulcerative colitis. Available at <https://icer.org/assessment/ulcerative-colitis-2020/> (Accessed September 11, 2025)
9. Feuerstein JD, Isaacs KL, Schneider MS et al. American Gastroenterological Association (AGA) Clinical Practice Guidelines on the Management of Moderate to Severe Ulcerative Colitis. *Gastroenterology* 2020;158:1450–1461.
10. American College of Rheumatology (ACR). ACR Guideline for the Treatment of Rheumatoid Arthritis, 2021. Available at <https://www.rheumatology.org/Portals/0/Files/ACR%202015%20RA%20Guideline.pdf> (Accessed September 10, 2024)

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

11. Institute for Clinical and Economic Review (ICER). Rheumatoid Arthritis: Final Report. Available at <https://icer-review.org/material/ra-final-report/> (Accessed September 10, 2024)
12. ICER. Rheumatoid Arthritis: An assessment of JAK inhibitors. Available at <https://icer.org/assessment/rheumatoid-arthritis-2019/> (Accessed September 10, 2024)
13. Nair PA, Badri T. Psoriasis. [Updated 2023 Apr 3]. In: StatPearls [Internet]. Treasure Island (FL): StatPearls Publishing; 2025 Jan-. Available from: <https://www.ncbi.nlm.nih.gov/books/NBK448194/>
14. American Academy of Dermatology (AAD) and National Psoriasis Foundation (NPF). Joint AAD-NPF guidelines of care for the management and treatment of psoriasis with biologics. Available at [https://www.jaad.org/article/S0190-9622\(18\)33001-9/fulltext](https://www.jaad.org/article/S0190-9622(18)33001-9/fulltext). Accessed (September 10, 2024)
15. National Comprehensive Cancer Network (NCCN). NCCN Guidelines Management of Immunotherapy-Related Toxicities Version 1.2025. Available at https://www.nccn.org/professionals/physician_gls/pdf/immunotherapy.pdf (Accessed September 10, 2025)
16. Global Initiative for Asthma. Global initiative for asthma management and prevention (2025 update). Available at: <http://www.ginasthma.org>. Accessed on September 11, 2025.
17. Ramiro S, Nikiphorou E, Sepriano A, et al. ASAS-EULAR recommendations for the management of axial spondyloarthritis: 2022 update. *Ann Rheum Dis*. 2023;82(1):19-34. doi:10.1136/ard-2022-223296
18. Zubervier T, Latiff, A, Abuzakouk M, et al. The international EAACI/GA²LEN/EuroGuiDerm/APAAACI guideline for the definition, classification, diagnosis, and management of urticaria. *Allergy*. 2021;77(3):734-766.
19. Tiwari V, Brent LH. Psoriatic Arthritis. [Updated 2024 Jan 7]. In: StatPearls [Internet]. Treasure Island (FL): StatPearls Publishing; 2025 Jan-. Available from: <https://www.ncbi.nlm.nih.gov/books/NBK547710/>
20. Gossec L, Kerschbaumer A, Ferreira RJO, et al. EULAR recommendations for the management of psoriatic arthritis with pharmacological therapies: 2023 update. *Ann Rheum Dis*. 2024;83(6):706-719. Published 2024 May 15. doi:10.1136/ard-2024-225531
21. Chauhan K, Jandu JS, Brent LH, et al. Rheumatoid Arthritis. [Updated 2023 May 25]. In: StatPearls [Internet]. Treasure Island (FL): StatPearls Publishing; 2025 Jan-. Available from: <https://www.ncbi.nlm.nih.gov/books/NBK441999/>
22. Smolen JS, Landewé RBM, Bergstra SA, et al. EULAR recommendations for the management of rheumatoid arthritis with synthetic and biological disease-modifying antirheumatic drugs: 2022 update. *Ann Rheum Dis*. 2023;82(1):3-18. doi:10.1136/ard-2022-223356

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

23. Thatayatikom A, Modica R, De Leucio A. Juvenile Idiopathic Arthritis. [Updated 2023 Jan 16]. In: StatPearls [Internet]. Treasure Island (FL): StatPearls Publishing; 2025 Jan-. Available from: <https://www.ncbi.nlm.nih.gov/books/NBK554605/>
24. Ringold S, Angeles-Han ST, Beukelman T, et al. 2019 American College of Rheumatology/Arthritis Foundation Guideline for the Treatment of Juvenile Idiopathic Arthritis: Therapeutic Approaches for Non-Systemic Polyarthritis, Sacroiliitis, and Enthesitis. *Arthritis Rheumatol*. 2019;71(6):846-863. doi:10.1002/art.40884
25. Onel KB, Horton DB, Lovell DJ, et al. 2021 American College of Rheumatology Guideline for the Treatment of Juvenile Idiopathic Arthritis: Therapeutic Approaches for Oligoarthritis, Temporomandibular Joint Arthritis, and Systemic Juvenile Idiopathic Arthritis. *Arthritis Care Res (Hoboken)*. 2022;74(4):521-537. doi:10.1002/acr.24853
26. Rubin DT, Ananthakrishnan AN, Siegel CA, et al. ACG Clinical Guideline Update: Ulcerative Colitis in Adults. *The American Journal of Gastroenterology* 120(6):p 1187-1224, June 2025. | DOI: 10.14309/ajg.0000000000003463

Policy and Procedure

PHARMACY PRIOR AUTHORIZATION AND STEP THERAPY POLICY AND CRITERIA ORPTCOTH021M.0226	MISCELLANEOUS PRODUCTS MEDICALLY INFUSED THERAPEUTIC IMMUNOMODULATORS (TIMs) See Table 1 for Applicable Medications
Effective Date: 3/1/2026	Review/Revised Date: 01/17, 02/17, 03/17, 09/17, 01/17, 03/18, 05/18, 11/18, 01/19, 03/19, 09/19, 12/19, 01/20, 04/20, 09/20, 05/21, 07/21, 9/21, 11/21, 05/22, 08/22, 09/23, 02/24, 05/24, 09/24, 11/24, 05/25, 08/25, 11/25, 02/26 (snm)
Original Effective Date: 02/17	P&T Committee Meeting Date: 02/17, 02/17(cv), 03/17(cv), 04/17, 02/18, 03/18 (cv), 06/18, 12/18, 02/19, 04/19, 06/19, 10/19, 12/19 (cv), 02/20, 06/20, 10/20, 10/20 (off-cycle), 06/21, 08/21, 10/21, 10/21 (CV), 12/21, 06/22, 08/22, 10/22, 10/23, 02/24, 06/24, 10/24, 12/24, 06/25, 10/25, 11/25 (cv), 12/25, 02/26
Approved by: Oregon Region Pharmacy and Therapeutics Committee	

Table 1. Infusible therapeutic immunomodulators (TIMs) and their respective FDA-approved Indications. FDA approvals listed below are for adult patients, unless otherwise indicated.

Drug	MOA	AS/r-axSpA	Asthma	CD	Ps	PsA	RA	UC	Other
Abatacept IV (Orencia)	T-cell inhibitor					X (age 18+)	X		aGVHD (age 2+) PJA (age 6+)
Benralizumab (Fasenra)	IL-5 inhibitor		X (eosinophilic type age 6+)						EGPA
Certolizumab (Cimzia)	Anti-TNF	X		X	X	X	X		nr-axSpA PJA (age 2+)
Golimumab IV (Simponi Aria)	Anti-TNF	X				X (age 2+)	X		PJA (age 2+)
Guselkumab (Tremfya)	IL-23 inhibitor			X ¹	X ² (age 6+, 40kg)	X ² (age 6+, 40kg)		X ¹	
Infliximab (Remicade)	Anti-TNF	X		X (age 6+)	X	X	X	X (age 6+)	
Infliximab-abda (Renflexis)	Anti-TNF	X		X (age 6+)	X	X	X	X (age 6+)	
Infliximab-axxq (Avsola)	Anti-TNF	X		X (age 6+)	X	X	X	X (age 6+)	
Infliximab-dyyb (Inflectra)	Anti-TNF	X		X (age 6+)	X	X	X	X (age 6+)	
Mepolizumab (Nucala)	IL-5 inhibitor		X (eosinophilic type age 6+)						COPD CRSwNP EGPA HES (12+)
Mirikizumab-mrkz (Omvoh)	IL-23 inhibitor			X ¹				X ¹	

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

Drug	MOA	AS/r-axSpA	Asthma	CD	Ps	PsA	RA	UC	Other
Omalizumab (Xolair)	IgE inhibitor		X (age 6+ with positive skin test or in vitro reactivity to a perennial aeroallergen)						CSU (12+) CRSwNP IgE-Mediated Food Allergy (1+)
Reslizumab (Cinqair)	IL-5 inhibitor		X eosinophilic-type						
Risankizumab-rzaa (Skyrizi)	IL-23 inhibitor			X ¹				X ¹	
Secukinumab (Cosentyx IV)	IL-17A inhibitor	X				X			nr-axSpA
Tezepelumab-ekko (Tezspire)	TSLP inhibitor		X (age 12+)						CRSwNP (age 12+)
Tildrakizumab-asmn (Ilumya)	IL-23 inhibitor				X				
Tocilizumab (Actemra)	IL-6 inhibitor						X		COVID-19 CRS (age 2+) GCA PJIA (age 2+) SJIA (age 2+)
Tocilizumab-aazg (Tyenne)	IL-6 inhibitor						X		GCA PJIA (age 2+) SJIA (age 2+)
Tocilizumab-anoh (Avtozma)	IL-6 Inhibitor						X		COVID-19 CRS (age 2+) GCA PJIA (age 2+) SJIA (age 2+)
Tocilizumab-bavi (Tofidence)	IL-6 Inhibitor						X		COVID-19 GCA PJIA (age 2+) SJIA (age 2+)
Ustekinumab (Stelara IV)	IL-12/23 inhibitor			X ¹				X ¹	
Ustekinumab-aaub (Wezlana IV)	IL-12/23 inhibitor			X ¹				X ¹	
Ustekinumab-aauz (Otulfi IV)	IL-12/23 inhibitor			X ¹				X ¹	
Ustekinumab-aekn (Selarsdi IV)	IL-12/23 inhibitor			X ¹				X ¹	
Ustekinumab- kfce (Yesintek)	IL-12/23 inhibitor			X ¹				X ¹	

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

Drug	MOA	AS/r-axSpA	Asthma	CD	Ps	PsA	RA	UC	Other
IV)									
Ustekinumab-stba (Stegeyma IV)	IL-12/23 inhibitor			X ¹				X ¹	
Ustekinumab-ttwe (Pyzchiva IV)	IL-12/23 inhibitor			X ¹				X ¹	
Vedolizumab (Entyvio)	α4β7 inhibitor			X				X	

¹ Intravenous guselkumab , mirikizumab-mrkz , risankizumab-rzaa, ustekinumab are indicated for induction doses for Crohn’s disease and ulcerative colitis

²Refer to CMS’ Self-Administered Drug Exclusion List (A53033) and Appendix 1. Billing Guidelines and Coding for Medically Infused Therapies

Abbreviations: aGVHD = acute graft versus host disease; AS = ankylosing spondylitis; CD = Crohn’s disease; CRS = cytokine release syndrome; CRSwNP= chronic rhinosinusitis with nasal polyps; CSU = chronic spontaneous urticaria; EGPA = eosinophilic granulomatosis with polyangiitis; GCA = giant cell arteritis; HES = hypereosinophilic syndrome; MOA = mechanism of action; nr-axSpA = non-radiographic axial spondyloarthritis; PJI = Polyarticular Juvenile Idiopathic Arthritis; Ps = psoriasis; PsA = psoriatic arthritis; r-axSpA = radiographic axial spondyloarthritis; RA = rheumatoid arthritis; SJA = Systemic juvenile idiopathic arthritis; SSc-ILD = systemic sclerosis-associated interstitial lung disease; UC = ulcerative colitis

[Back to Top](#)

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

Table 2. FDA-approved dosing for medically infused medications

Drug	FDA-Approved Dosing
<p>abatacept IV (Orencia)</p>	<p>aGVHD: For 6 years and older: Give 10 mg/kg (max dose 1000 mg) the day before transplantation (day 1) and on days 5, 14, and 28 after transplantation For 2 to less than 6 years of age: Give 15 mg/kg the day before transplantation (day 1) and 12 mg/kg days 5, 14, and 28 after transplantation</p> <p>Adult PsA, Adult RA: Give appropriate dose at weeks 0, 2, and 4 followed by every 4 weeks Body weight less than 60 kg = 500 mg Body weight 60-100 kg = 750 mg Body weight more than 100 kg = 1000 mg</p> <p>PJIA: Give appropriate dose at weeks 0, 2, and 4 followed by every 4 weeks Body weight 10 to less than 25 kg = 50 mg Body weight 25 to less than 50 kg = 87.5 mg Body weight 50 kg or more = 125 mg</p>
<p>Benralizumab (Fasenra)</p>	<p>Adult and Adolescent Asthma (12+): Give 30 mg every 4 weeks for the first 3 doses followed by every 8 weeks</p> <p>Pediatric Asthma (6-11): Give appropriate dose every 4 weeks for the first 3 doses followed by every 8 weeks Body weight less than 35 kg = 10 mg Body weight of 35 kg or more = 30 mg</p> <p>EGPA: Give 30 mg every 4 weeks</p>
<p>certolizumab (Cimzia)</p>	<p>AS/r-axSpA, nr-axSpA, PsA, RA: Give 400 mg at weeks 0, 2 and 4, followed by 200 mg every 2 weeks or 400 mg every 4 weeks</p> <p>CD: Give 400 mg initially and at weeks 2 and 4. If clinical response, continue therapy with 400 mg every 4 weeks</p> <p>PJIA: Body weight 10 to less than 20 kg = Give 100 mg at weeks 0, 2, and 4 followed by 50 mg every 2 weeks Body weight 20 to less than 40 kg = Give 200 mg at weeks 0, 2, and 4 followed by 100 mg every 2 weeks Body weight 40 kg or more = Give 400 mg at weeks 0, 2, and 4 followed by 200 mg every 2 weeks</p> <p>Ps: Body weight 90 kg or more = Give 400 mg every week Body weight less than 90 kg (can be considered) = Give 400 mg at weeks 0, 2, and 4 followed by 200 mg every other week</p>
<p>golimumab IV (Simponi Aria)</p>	<p>Adults with AS/r-axSpA, PsA, RA: Give 2 mg/kg at weeks 0 and 4 followed by every 8 weeks</p>

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

Drug	FDA-Approved Dosing
	Pediatrics with PJIA, PsA: Give 80 mg/m ² at weeks 0 and 4 followed by every 8 weeks
guselkumab (Tremfya)	CD, UC Induction: Give 200 mg at weeks 0, 4, and 8
infliximab (Avsola, Inflectra, Remicade, Renflexis)	Adult CD: Give 5 mg/kg at weeks 0, 2, and 6 followed by 5 mg/kg every 8 weeks For patients who respond then lose their response (can be considered): Give 10 mg/kg every 8 weeks. Patients who do not respond by week 14 are unlikely to respond with continued dosing Adult UC, Pediatric CD, Pediatric UC, Ps, PsA: Give 5 mg/kg at weeks 0, 2, and 6 followed by 5 mg/kg every 8 weeks AS/r-axSpA: Give 5 mg/kg at weeks 0, 2, and 6 followed by 5 mg/kg every 6 weeks RA: Give 3 mg /kg at weeks 0, 2, and 6 followed by 3 mg/kg every 8 weeks For patients with an incomplete response (can be considered): Give 10 mg/kg every 4 or 8 weeks
Mepolizumab (Nucala)	Adult Asthma, COPD, CRSwNP: Give 100 mg every 4 weeks EGPA, HES: Give 300 mg every 4 weeks Pediatric Asthma: Give appropriate dose every 4 weeks Age 12 to 17 = 100 mg Age 6 to 11 = 40 mg
mirikizumab-mrkz (Omvoh)	CD Induction: Give 900 mg at weeks 0, 4, and 8 UC Induction: Give 300 mg at weeks 0, 4, and 8
Omalizumab (Xolair)	Asthma: Give 75 mg to 375 mg every 2 or 4 weeks based on serum total IgE level (IU/mL) measured before the start of treatment and by body weight (kg) – see Dosing Tables CRSwNP, IgE-Mediated Food Allergy: Give 75 mg to 600 mg every 2 or 4 weeks based on serum total IgE level (IU/mL) measured before the start of treatment and by body weight (kg) – see Dosing Tables
reslizumab (Cinqair)	Asthma: Give 3 mg/kg every 4 weeks
risankizumab-rzaa (Skyrizi)	CD Induction: Give 600 mg at weeks 0, 4, and 8 UC Induction: Give 1200 mg at weeks 0, 4, and 8
secukinumab IV (Cosentyx)	AS/r-axSpA, nr-axSpA, PsA: Give 6 mg/kg loading dose at week 0 followed by 1.75 mg/kg every 4 weeks. Total dose should not exceed 300 mg.

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

Drug	FDA-Approved Dosing
tildrakizumab-asmn (Ilumya)	Ps: Give 100 mg at weeks 0 and 4 followed by every 12 weeks
tocilizumab (Actemra, Tofidence Tyenne)	<p>COVID-19 (Actemra, Tofidence), CRS (Actemra): Body weight less than 30 kg = 12 mg/kg Body weight 30 kg or more = 8 mg/kg Total dose should not exceed 800 mg</p> <p>GCA: Give 6 mg/kg every 4 weeks. Total dose should not exceed 600 mg</p> <p>PJIA: Give appropriate dose every 4 weeks Body weight less than 30 kg = 10 mg/kg Body weight 30 kg or more = 8 mg/kg</p> <p>RA: Give 5 mg/kg every 4 weeks followed by an increase to 8 mg/kg every 4 weeks based on clinical response. Total dose should not exceed 800 mg</p> <p>SJIA: Give appropriate dose every 2 weeks Body weight less than 30 kg = 12 mg/kg Body weight 30 kg or more = 8 mg/kg</p>
ustekinumab (Otulfi, Pyzchiva, Selarsdi, Stelara, Steqeyma, Wezlana, Yesintek)	<p>CD, UC Induction: Body weight less than 55 kg = 260 mg Body weight 55 kg to 85 kg = 390 mg Body weight 85 kg or more = 520 mg</p>
vedolizumab (Entyvio)	CD, UC: Give 300 mg at weeks 0, 2, and 6 followed by 300 mg every 8 weeks

Abbreviations: aGVHD = acute graft versus host disease; AS = ankylosing spondylitis; CD = Crohn's disease; CRS = cytokine release syndrome; CRSwNP= chronic rhinosinusitis with nasal polyps; CSU = chronic spontaneous urticaria; EGPA = eosinophilic granulomatosis with polyangiitis; GCA = giant cell arteritis; HES = hypereosinophilic syndrome; MOA = mechanism of action; nr-axSpA = non-radiographic axial spondyloarthritis; PJIA = Polyarticular Juvenile Idiopathic Arthritis; Ps = psoriasis; PsA = psoriatic arthritis; r-axSpA = radiographic spondyloarthritis; RA = rheumatoid arthritis; SJIA = Systemic juvenile idiopathic arthritis; SSc-ILD = systemic sclerosis-associated interstitial lung disease; UC = ulcerative colitis

[Back to Top](#)

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

Appendix 1. BILLING GUIDELINES AND CODING FOR MEDICALLY INFUSED THERAPIES

CODES^{o†}		
J0129†	Injection, abatacept, 10 mg (code may be used for medicare when drug administered under the direct supervision of a physician, not for use when drug is self-administered)	Orencia IV
J0517	Injection, benralizumab, 1 mg	Fasenra
J0717	Injection, certolizumab pegol, 1 mg (code may be used for medicare when drug administered under the direct supervision of a physician, not for use when drug is self-administered)	Cimzia lyophilized powder vial
J1745	Injection, infliximab, excludes biosimilar, 10 mg	Remicade
Q5104	Injection, infliximab-abda, biosimilar, (Renflexis), 10 mg	Renflexis
Q5121	Injection, infliximab-axxq, biosimilar, (Avsola), 10 mg	Avsola
Q5103	Injection, infliximab-dyyb, biosimilar, (Inflectra), 10 mg	Inflectra
J1602	Injection, golimumab, 1 mg, for intravenous use	Simponi Aria
J2182	Injection, mepolizumab, 1 mg	Nucala
J2357	Injection, omalizumab, 5 mg	Xolair
J2786	Injection, reslizumab, 1 mg	Cinqair
J2356	Injection, tezepelumab-ekko, 1 mg	Tezspire
J3245	Injection, tildrakizumab, 1 mg	Ilumya
J3262†	Injection, tocilizumab, 1 mg	Actemra IV
Q5135†	Injection, tocilizumab-aazg (Tyenne), biosimilar, 1 mg	Tyenne
Q5133	Injection, tocilizumab-bavi (Tofidence), biosimilar, 1 mg	Tofidence
Q9999	Injection, ustekinumab-aaaz (otulfi), biosimilar, 1 mg	Otulfi
J3380	Injection, vedolizumab, intravenous, 1 mg	Entyvio
J3247	Injection, secukinumab, intravenous, 1 mg	Cosentyx IV
<i>Products Indicated for Induction Dosing Only</i>		
J1628†	Injection, guselkumab, 1 mg	Tremfya Vial*
J2267†	Injection, mirikizumab-mrkz, 1 mg	OmvoH Vial*
J2327†	Injection, risankizumab-rzaa, intravenous, 1 mg	Skyrizi Vial*
J3358	Ustekinumab, for intravenous injection, 1 mg	Stelara Vial*
Q9998†	Injection, ustekinumab-aekn (selarsdi), 1 mg	Selarsdi IV

**PHARMACY PRIOR AUTHORIZATION
AND STEP THERAPY
POLICY AND CRITERIA
ORPTCOTH021M**

**MISCELLANEOUS PRODUCTS
MEDICALLY INFUSED THERAPEUTIC
IMMUNOMODULATORS (TIMs)**
See [Table 2](#) for Applicable Medications

Q5099†	Injection, ustekinumab-stba (steqeyma), biosimilar, 1 mg	Steqeyma IV
Q5100†	Injection, ustekinumab-kfce (yesintek), biosimilar, 1 mg	Yesintek IV
Q9997	Injection, ustekinumab-ttwe (pyzchiva), intravenous, 1 mg	Pyzchiva IV
Q5138	Ustekinumab-auub, intravenous, 1 mg	Wezlana Vial
Q9999†	Ustekinumab-aaaz, intravenous, 1 mg	Otulfi Vial
ADMINISTRATION ◇		
96365	Ther/proph/diag iv inf init	
96366	Ther/proph/diag iv inf addon	
96372	Ther/proph/diag inj sc/im	
96374	Ther/proph/diag inj iv push	
96401	Chemo anti-neopl sq/im	
96413	Chemo iv infusion 1 hr	
96415	Chemo iv infusion addl hr	
MODIFIERS †		
-JA	Administered Intravenously	
-JB	Administered Subcutaneously	
-JW	Drug Amount Discarded/Not Administered to Any Patient	
-JZ	Zero drug amount discarded/not administered to any patient	

*intravenous guselkumab, mirikizumab-mrkz, risankizumab-rzaa, ustekinumab are indicated for induction doses for Crohn's disease and ulcerative colitis. Subcutaneous guselkumab, risankizumab-rzaa, ustekinumab are eligible for coverage and are considered a preferred product under the pharmacy benefit. Subcutaneous mirikizumab-mrkz is eligible for coverage and is considered a non-preferred product under the pharmacy benefit. Medical benefit induction doses will be covered upon approval of a pharmacy benefit prior authorization.

†Any self-administered TIMs product that is requested for coverage through the medical benefit will be subject to requirements outlined in this policy.

‡ Must be billed with the JA modifier for the intravenous infusion of the drug or billed with the JB modifier for the subcutaneous injection form of administration – [JW Modifier and JZ Modifier Policy FAQ](#)

◇ Coding/Administration Notes:

- The above code list is provided as a courtesy and may not be all-inclusive. Inclusion or omission of a code from this policy neither implies nor guarantees reimbursement or coverage. Some codes may not require routine review for medical necessity, but they are subject to provider contracts, as well as member benefits, eligibility and potential utilization audit.

- HCPCS/CPT code(s) may be subject to National Correct Coding Initiative (NCCI) procedure-to-procedure (PTP) bundling edits and daily maximum edits known as "medically unlikely edits" (MUEs) published by the Centers for Medicare and Medicaid Services (CMS). This policy does not take precedence over NCCI edits or MUEs. Please refer to the CMS website for coding guidelines and applicable code combinations.